Electronic
Service
Manuals

®

This electronic document is provided as a service to our customers.
We do not create the contents of the information contained in this
document. Should you have detailed questions pertaining to the
information contained in this document, you may contact Michco, or
the manufacturer which provided the original information in this
electronic deliverable. Michco’s only part in this electronic deliverable
was the electronic assembly process. By providing this manual online
we are not guaranteeing parts availability.

You may contact Michco through the following methods:
Phone (517) 484-9312
2011 N. High St. -- Lansing, Michigan -- 48906
Fax: (517) 484-9836
Email: CustomerService@Michco.com
Website: www.Michco.Com

Order Parts online at:
www.Michco.Com

Directly to Parts & Service:
By Email: CustomerService@Michco.com
By Fax: (5617) 484-9836
By Voice: (517) 484-9312
Serving the Cleaning Industry Since 1922

Notice: All copyrighted material remains property of original owners, all trademarks are property of respective owners.

Manuals are subject to Manufacturer’s reproduction limitations. Originals or reproductions were provided by manufacturers

through a request. We make no warranty as to the correctness of information provided in this document and you assume

all risk. By placing these manuals on line we are not declaring our corporation to be an manufacturer authorized dealer or
provider, please check our web site for authorized manufacturers we represent.



Minuteman’

\ Excellence Meets Clean

P,

arts Manual
X Ride 28 Riding Extractor



Introduction

Preface

Please be advised explicitly that we
cannot accept any legal issues out of
the contents of this manual. If repair
work has to be performed make sure
that only genuine spare parts are used;
only genuine spare parts may guarantee
a dependable machine. We reserve the
right for technical improvement..

Minuteman International Inc.
14N845 US ROUTE 20

PINGREE GROVE, IL. 60140-8893
US.A

Proper use

The machine is a vacuum scrubbing
machine for wet cleaning of hard-
surfaced floors. Using the machine
beyond this scope of application will be
deemed improper use; The manufacturer
cannot be held liable for consequential
damages; the user alone bears the risk.
The term of proper use also includes
operation, maintenance and repair work
to be performed in compliance with
the manufacturer’s specifications. The
machine may only be used by persons
that are familiar with the machine and
aware of possible hazards involved.
If modifications to the machine are
made in absence of the manufacturer’s
prior consent, the latter cannot be held
liable for damage resulting from such
unauthorized modification.

X-RIDE 28 Riding Extractor #988732 Rev B 07/16

Minuteman’

Excellence Meets Clean

Notes on warranty

The terms of the sales contract apply.
Damages are not subject to warranty if
they are due to non-compliance with the
maintenance and service provisions. The
maintenance work has to be performed by
an authorized Minuteman service center.
The following is excluded from warranty:
fuses, natural wear, damages caused
by overload, inexpert handling and
unauthorized modification of the machine.
Moreover, any claim for warranty cannot
be accepted if damages of the machine
are caused by fitting parts or accessories
without Minuteman’s prior and explicit
consent or by non-compliance with the
maintenance instructions.




Minuteman’

Safety Information Excellence Meets Clean

When Servicing or Maintaining Machine:
+ Stop on level surface.

» Disconnect the power to the machine by pulling the red Battery Connector located under the
recovery tank near the batteries.

* Avoid moving parts. Do not wear loose jackets, shirts, or sleeves when working on machine.

» Avoid contact with battery acid. Battery acid can cause burns. When working on or around
batteries, wear protective clothing and safety glasses. Remove metal jewelry. Do not lay tools
or metal objects on top of batteries.

* Do not clean machine with a pressure washer.

* Authorized personnel must perform repairs and maintenance. Use Minuteman supplied re-
placement parts.

:_\

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 3



Table of Contents Minuteman

Excellence Meets Clean

Safety INFOrmMatioN ... s e s s e e e e e e e e e e e e e e rnennnnnnnnanarnaaaeeenes 3
=TT I XoT 1= 1 41 o1 5
Front Drive ASSEMDIY ........ i cr s s s rr s s s e e sns s s s s s s s mas s s s e s e s maa s e e s e nmms s e s e ennmn s aerennnmanssnsnnnnnnnnnn 13
Front Drive SUbBaSSEMDBIY ...t s s s s s s e e e e e e e e e e n s s s s s e s e s s e e e e e e e e e e e e nnnnnnnnnn 15

Lo | 1= T o F- L1 =1 4 1] o 1 S PPPRRRRRN 15

Bearing Subassembly....... .. aaa e e e e e e e nnens 15
Rear Wheel ASSEMDIY ........ e rrs s s s s s s s s s e s s s s s s s e s s s s e s e s mms s e e e e nnmsssssernnnnnassssernnnnnnnnn 16
LI 0] Vo T N7 =Y 3 1 17
SteerinNg ASSEMIDIY ... s e e s e e e s e e e e e e e nnn s aaaeeeeeeerreeennnnnnnnnssnnnsnnraaaaeeeennrnan 19
L0 0T 4 E=T 0] L=I =111 1 ] o 23
Solution TaNK ASSEMDIY .......... s r e e s s s s s s s s e e e s e e e e s s nnnnnnsnssssssssssnannnnnrnnns 24
Solution Tank Drain HOS@ ASSEMDIY ... e e e e e s s s s e ee e e e e nees 26
Electrical BoOX ASSEMDIY ..... oo rrscs s ss e s ssss s e s s s s s e s s s s e s e s mm s s s e e e nnmn s n e e e rnnnnan e e rnnnnnnnnn 27
Control Panel ASSEMDIY ... s s s s s s e s e s e e e e s s s s s s s e e e e e e e e e e e e e e nnnnnnnnnnnnnnnnnnnnan 29
PUMP BOX ASSEMDIY ...t s s rr s s e s s s s s e e s s s e s e s s e e s e s mm s s e e e e nnmn s n e e e nnnnan s nennnnnannnn 30
Recovery TankK ASSEMDIY ..o irrscsrs s s sssss s s s s s s s s s s s e s s s s e s e s mms s s s e e e nnmnsssssrnnnnsnnsnnssnnnnnnnnn 32
DUMP HOSE@ ASSEMDIY ... s rr s s r e s e s s s e s s e e e s s s e s e e mms s e s e e nmmnsssserennnmnnssssrnnnnnnnnn 37
Left Hand Side Battery Panel ASSembly ..........ooo i s s s e e e s e e e e e 38
Right Hand Side Battery Panel Assembly...........ooo i e e e e e 39
Dashboard ASSEMDIY ......... .o e s s s e s e e s e e e e e nm e e e e e nnann e e e e nnnnananerrennnnnan 40
RS T LT =Y 5 1] o PP 42
L Lo g =T =1 5 1 o Y/ 43
Cable Guide ASSEMDIY ... e s s s s s e e s e e e s e s s e nn s aee e e e e e e e e eeennnnnnnnnnnnnnnnnrnnnnn 44
Cylindrical Scrubdeck Assembly ..........ccooiiiiiiiiiiercrcrs s e s e e e e e e e e e e n s 45
OV [T Te T o= 1 IS Ted U1 oY 1= o2 G 49

Drive Hub Subassembly .......... e 49

Lo 1 1= T o F= L1 =1 4 0] o 1 Y P PPRRRRRN 50

Lo 1 1= T o F= L1 =1 4 0] o 1 Y | P PPRRRRRN 50

Spray Bar SUDasSSEMDIY ... e e e e e e e e e e e e nnnnnnnnnnnnnaan 51
Vacuum Shoe ASSEMDIY ... sr s s s s e e s e e e e e s e s s s s s s s s e e e e e e s s s s nnnnnsssssssssssssssnssnnnnnnns 52
Spiral HOSE ASSEMDBIY ...t s s s e e e e e e e e s s s e s s s s e e e e e e e e e s nnnnnnssssssssssssssssnnnnnnns 53
Off-Aisle Wand ASSEeMDIY ... et s s s e e e e s e s s s e e s s e e e e e e e e e s e nnnnnnnnnnnnnssnnnnn 53
Electrical DIiagrams .......ccceuciiiiiieeeiiiiirrnessssrrsnnssssss s s s snsss s s e s nsnsssssssrnnnsssssssrsnnnssssssmmnmnsssssssrnnnnnnssssnnsnnnnnnn 54
L7228 59

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



3 i)
Iinuteman
Excellence Meets Clean

Main Assembly |

Page 5

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



3 i)
Iinuteman
Excellence Meets Clean

BRI

—

Main Assembly Il

Page 6

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



3 i)
Iinuteman
Excellence Meets Clean

Main Assembly lli

Page 7

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



inuteman

Excellence Meets Clean

Main Assembly IV

Page 8

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



Main Assembly V ,WinlItemarf

Excellence Meets Clean

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 9



Main Assembly I, 11, lil, IV, V BOM "ainute'na'f

Excellence Meets Clean

PARTS LIST
ITEM PART NO. QTY |DESCRIPTION
1 368-816 1 HALF NUT NYLOC 1/2-20
2 831253 1 WAND ASSY, 1 BEND, W/ 11005 JET
3 241024 1 BATTERY BOX, SCV24/26
4 241048 4 DRIVE MOTOR STANDOFF, SCV 24/26
5 241117 2 FRONT FOOT STEP ANTISKID, SCV 24
6 241137 1 FOOT REST ANTISKID,SCV 24/26 LH
7 241138 1 FOOT REST ANTISKID,SCV 24/26 RH
8 241139 1 FLOOR PANEL ANTISKID, SCV 24/26
9 241200 1 MAIN FRAME WELDMENT - E RIDE 26 / B100R
10 241217 2 SPACER TUBE - SCV 2426
11 241218 1 BATTERY COVER ASSEMBLY LH, SCV 2426
12 241219 1 BATTERY COVER ASSEMBLY RH, SCV 2426
13 241220 1 STEERING ASSEMBLY
14 241224 1 BOOT - SHAFT, SCV 2426
15 241239 1 STEERING COVER - LOWER, SCV 2426
16 241266 1 RECOVERY TANK ASSEMBLY - X RIDE28
17 241303 1 FLOOR WELDMENT - SCV 2426
18 241370 1 BRACKET - HOLDING STRAP, SCV 2426
19 241395 1 SOLUTION TANK HOSE ASSY, E RIDE 2426
20 241398 2 REAR WHEEL ASSY, E RIDE 2426
21 241411 1 FRONT DRIVE ASSEMBLY (~10"), E RIDE
22 3307658 1 CHAIN-GROUNDING -1/0 ZP 9 LINKS
23 241434 1 RECOVERY TANK LATCH MTG. EXT. BRKT., SCV 24/26
24 241480 1 LINKAGE ATTACHMENT SHAFT, SCV 24/26
25 241566 1 SHIELD - IGUS CHAIN, E RIDE 2426
26 241570 2 SHUTOFF VALVE, W/ ZERO PRESSURE WASHER
27 241809 1 HORN ~ RAISE/LOWER SW. ASSY, SCV 24/26
28 281051 1 SPIDER COUPLING, 3/4"
29 283017-1 2 VAC SHOE MAIN ASSY.
30 283020 2 BRUSH X_RIDE_28
31 283037 1 BATTERY COVER
32 283040 1 CYL DECK MAIN ASSY
33 283045 1 DASHBOARD ASSEMBLY, X RIDE 28
34 283066 2 VAC SHOE LOCKING KEY
35 283075 1 SOLUTION TANK ASSY, X RIDE 28

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 10



Main Assembly I, Il, lll, IV, V BOM Cont’d "ainutema"]@

Excellence Meets Clean

PARTS LIST
ITEM PART NO. QTY |DESCRIPTION
36 283081 1 DECK LIFT ASSY - XRIDE 28
37 283114 1 STRETCH HOSE 2 IN ID
38 283115 2 STRETCH HOSE 1 - 1/2 IN
39 283117 1 WAND STRETCH HOSE- 24 FT LENGTH
40 283166 1 SPIRAL HOSE ASSEMBLY
41 283173 1 SEAT ASSEMBLY, XR28
42 283186 1 CONSOLE ASSEMBLY, XRIDE 28
43 283195 2 CHAIN - SASH, SS
44 283203 2 ROLLER/ANTI-TIP BRACKET ASSEMBLY XRIDE28
45 283210 1 PLATE, SEAT SUPPORT
46 283215 1 XR28 SPRAY CURTAIN ASSY
48 360017 2 3/4" X 4.50 CLEVIS PIN
49 383277 3 KEY WOODRUFF 3/16 X 3/4
50 450076 1 CLAMP-CRIMP 185R SS
51 450207 2 LATCH, SOFT #C7-10
53 710025 4 SCR-MC TR HD 8-32 X .375 SS
55 710328 10 SCR-MC RD HD 8-32X.37 STL
56 710356 6 SCR-MC 10-32X.62 STPL
58 711203 6 SCR-HH 1/4-20 X .62 ZP TAP
60 711228 8 BLT-HH 5/16-18 X .75 ST PL
61 711229 6 SCR-HH 5/16-18 X .87 ZP GR 5
62 711242 6 BLT-HH 3/8 -16 X 1.00
63 711262 4 BLT-CARR 3/8-16 X 5 #5 ZINC PL
65 711353 4 NUT, ACORN 5/16-18
66 711379 2 NUT, FLANGED WIZZ 5/16-18
67 711380 4 NUT-NYLOC 3/8-16 NUT
69 711502 10 WSR-FLT .170 x.38 x.032 STL ZINC
70 711503 6 WSR, FLAT#10
72 711505 22 1/4 FLAT WASHER, STEEL
73 711506 4 WSR-FLT .344 X .690 X .062 STL Z
74 711507 12 WSR-FLAT .37 X 1.12 X .06
75 711510 1 WSR FLAT .5 X 1.37 X .100
76 711515 14 WSR-FLAT .406 X .812 X .0625
80 711542 10 WSR-HELICAL #8
81 711543 6 WSR-HELICAL #10

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 11



Main Assembly I, Il, lll, IV, V BOM Cont’d "ainutema"]@

Excellence Meets Clean

PARTS LIST
ITEM PART NO. QTY |DESCRIPTION
82 711544 22 WSR-HELICAL 1/4
83 711545 10 WSR-HELICAL 5/16
84 711546 4 WSR-HELICAL 3/8
86 711575 6 WASHER-FLAT 1/4 X .75 X .06 ZP
87 711583 2 WSR-WAVE .78 X 1.00 X .02
88 711588 2 WSR-FLAT .75X1.00X.025
89 711685 8 SCR - FL HD 1/2-13 UNC X .75" SOC
90 711807 2 COTTERPIN .12 X 1.75
92 712328 4 SCREW - BUTTON HD, 1/4-20 X 2.50, SS
93 712562 8 BOLT-HH 1/4-20X3/4 SS
94 712764 4 WSR #10 SS
95 712822 9 SCR-MC TR HD 10-24 X .50 SS
96 713002 8 BLT-HH 1/4-20 UNC-2A X 3/4 STL#5
97 713026 2 BLT-HH 5/16-18 X 3/4 #5
98 713042 4 BLT-HH 3/8-16 X 1 #5
99 715644 1 WARNING LABEL - "DO NOT STEP"
100 748214 1 CABLE ASY, DRIVE MOTOR SCV2426 NEW
101 760142 4 CLAMP RING
102 809148 2 RETAINING RING - "E" TYPE EXT .75
103 809444 1 CLIP-CORD
104 956748 3 BATTERY, 12V 234AH AGM (EV185A-A)
105 17267451 1 ADHESIVE LABEL - GENERAL SAFETY, W/ UNIV. SYMBOLS
106 90511270 1 STEERING WHEEL - 14" OD, SOFT GRIP. BLACK
107 90759606 1 STEERING WHEEL CAP
108 715914W 1 DECAL, MINUTEMAN W/SWOOSHES, WHITE

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 12



3 i)
Iinuteman
Excellence Meets Clean

NGl

- ira

HOLES FACE
FORWARD

Front Drive Assembly

——— \

SCREWS,

(4)

APPLY THREADLOCKER TO THESE

MEDIUM STRENGTH

Page 13

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



Front Drive Assembly BOM " linuteman@

Excellence Meets Clean

Parts List - 241411
Item Part No. Qty Description
1 241257 1 FRONT DRIVE W/BEARING ASSY, SCV 24/26
2 241392 1 SPINDLE WELDMENT - SCV 2426 (B100R)
3 241400 1 ELECTRIC CHASSIS DRV-ERIDE 250mm(~10.0")
4 241450 1 SPACER-FRONT DRIVE MOTOR, E RIDE/ B100R
5 241564 1 SHIELD - AMER MOTOR, SIDE, PAINTED STEEL
6 281054 1 CHAIN-STEERING No 40, 27.5IN
7 281254 1 STEERING DISC WMT
8 281268 1 SPROCKET-RC # 40-10 TEETH-3/4IN BORE
9 281285 1 IDLER ASSY, FRONT DRIVE
10 383077 1 BEARING-ROLL 1.50 X 2.350 X .780
1 383250 1 GREASE CAP SPINDLE
12 383277 1 KEY-WOODRUFF 3/16 X .750
13 383364 1 SPACER, FRONT DRIVE
14 711203 2 SCR-HH 1/4-20 X .62 ZP TAP
15 711505 2 WASHER-FLAT 1/4 ZP
16 711515 3 WASHER-FLAT 3/8 X .812 X .0625 ZP
17 711544 2 WASHER-LOCK 1/4 SPLIT ZP
18 711546 3 WASHER-LOCK 3/8 SPLIT ZP
19 711588 1 WASHER-FLAT 3/4 X 1.00 X .025 ZP
20 711807 1 PIN-COTTER .12 X 1.75
21 712113 1 NUT-CASTLE 7/8-14 PLAIN GR 2
22 712330 4 SCR-HH M10-1.50 X 30 ZP CLASS 8.8
23 712767 4 WASHER-FLAT .406 X .75 X .035 SS
24 713043 3 SCR-HH 3/8-16 X 1.25 ZP GR 5
25 809148 I RET RING-E TYPE .75
26 809247 3 SPACER-.442 X .50 X .312

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 14



Front Drive Subassembly

Idler Subassembly

Minuteman’

Excellence Meets Clean

Bearing Subassembly

Parts List - 241257
Item Part No. Qty [ Description
1 241267 1 STEERING SPROCKET SHAFT, SCV 24/26
2 281057 2 BEARING-RADIAL .750 X 1.625 X .500
3 281260 1 MOUNT WMT, FRONT DRIVE
4 383074 1 SEAL-LIP
5 383075 1 BEARING-ROLL 2.00 X 2.975 X .930
6 383076 1 BEARING-RACE (CONE) 3.250 X .650
7 383078 1 BEARING-RACE (CONE) 2.562 X .620
8 711588 1 WSR-FLT .75 X 1.00 X .025
9 809148 1 RET RING-E TYPE .75 5133-75
Parts List - 281285
Item | Part No. Qty | Description
1 281276 1 IDLER BASE WMT, FRONT DRIVE
2 281279 2 IDLER ARM WMT, FRONT DRIVE
3 281282 2 IDLER SPROCKET-RC #40, 10 TEETH, 1/2" BORE, NYLON
4 430051 1 SPRING-RETURN .313 X .438 X 2.93 SS
5 711524 2 WSR-WAVE .52 X .87 X .01
6 711594 2 WSR-FLAT .56 X .88 X .03 NICKEL
7 711713 4 RET RING-E TYPE EXT .50

X-RIDE 28 Riding Extractor #988732 Rev B 07/16

Page 15




Minuteman’

Excellence Meets Clean

Rear Wheel Assembly

Parts List - 241398
Item Part No. Qty Description
1 241210 1 REAR WHEEL ASSY
2 241212 1 HUB CAP, WHEEL
3 241495 1 AXLE WELDMENT, REAR
4 3300471 2 BEARING-TAPERED ROLCONE W/SEAL
5 711450 1 NUT-SLOTTED, 1-14 UNS - 2A
6 711514 1 WSR-FLT, I.O. ID X 2.0 OD
7 380-632-20 1 3/16 COTTER PIN
8 383241PTD 1 GREASE CAP WHEEL-PAINTED

:_\

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 16



Minuteman’

Linkage Assembly Excellence Meets Clean

CONNECTS TO UPPER PIN
ON WELOMENT 241747

CONNECTS _FO" LOWER PIN
ON WELDMENT 241747

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 17



Linkage Assembly BOM "'Uteman

Excellence Meets Clean

Parts List - 283081
Item Part No. Qty Description
1 241350 1 REAR WHEEL ASSY
2 241355 8 HUB CAP, WHEEL
3 241462 1 AXLE WELDMENT, REAR
4 241464 1 BEARING CONE, 1.250X .660
5 241465 1 NUT-SLOTTED, 1-14 UNS - 2A
6 241467 1 WSR-FLT, I.O. ID X 2.0 OD
7 241472 1 3/16 COTTER PIN
8 241476 2 GREASE CAP WHEEL-PAINTED
9 241485 5 URETHANE ROLLER, SCV 24/26
10 241747 1 FIXED PIVOT WELDMENT - E RIDE 26
11 241971 2 SPACER TUBE - STEEL, 1.00 OD X 1.63"
12 241972 1 SPACER TUBE - STEEL, 1.00 OD X 2.81"
13 283054 1 LEFT LIFT WELDMENT W/BUSHING X_RIDE28
14 283055 1 RIGHT LIFT WELDMENT W/BUSHING X_RIDE28
15 711515 5 WASHER-FLAT 3/8 X .812 X .0625 ZP
16 711524 8 WASHER-WAVE .52 X .87 X .01
17 711583 4 WASHER-WAVE .78 X 1.00 X .02
18 711588 4 WASHER-FLAT 3/4 X 1.00 X .025 zZP
19 711668 4 PIN-CLEVIS 3/8 X 1 ZP
20 711669 1 PIN-CLEVIS 11-233 .5 X 2.5
21 711681 1 PIN-CLEVIS 3/8 X 3-1/4 ZP
22 711713 8 RET RING-E EXT .50
23 712310 8 WASHER-FLAT .52 X .87 X .06 ZP
24 748379 1 ACTUATOR ASSY W/ PK, 100MM HEAVY DUTY
25 809148 4 RET RING-E TYPE .75
26 809311 8 PIN-COTTER 7/64 X 1
27 831965 1 PIN-CLEVIS 3/8 X 1.63
28 840118 2 BUSHING-.375 X .625 X .750 ZINC

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 18



3 i)
Iinuteman
Excellence Meets Clean

Steering Assembly |

INSTALL THIS SHAFT LAST

Page 19

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



Steering Assembly I

Minuteman’

Excellence Meets Clean

SPRING (ITEM #8) IS

ATTACHED TO THIS HOLE
SPRING (ITEM #12) IS
0
4/
A1
/A

ATTACHED TO THIS HOLE

[ =
L = ":'é hSQUEEZE THE HOOK END
) 9 R AROUND THE PIN
A
V70 A |
Vv — @
© 4
DETAIL A

X-RIDE 28 Riding Extractor #988732 Rev B 07/16

Page 20



Minuteman’

Steering Assembly Il Excellence Meets Clean

SEE DETAIL B

DETAIL B
@)

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 21



Min n’
Steering Assembly 1, II, Il BOM utema

Excellence Meets Clean

Parts List - 241220
Item Part No. Qty Description
1 70-516-16 4 BLT-CARR 5/16-18 X 1 ZP
2 241161 1 SHAFT - SCV STEERING
3 241163 1 SHAFT-STEERING-SCV 24/26
4 241175 1 WELDMENT-STEERING FRAME SCV 24/26
5 241222 1 WDT-ACCELERATOR PEDAL-SCV 2426 ROUND ST
6 241244 1 WELDMENT-ACCELERATOR ARM SCV 2426
7 241364 1 SHIELD - STEERING FRAME, SCV 2426
8 281047 1 SPRING-EXT 2.75
9 281392 2 BEARING ASSEMBLY 3/4"
10 383098 1 JOINT-UNIVERSAL 3/4"
11 383277 2 KEY-WOODRUFF 3/16 X .750
12 430051 1 SPRING-RETURN .313 X .438 X 2.93 SS
13 710153 4 SCR-PHMS 10-32 X .37 ZP
14 711374 4 NUT-NYLOC 5/16-18 ZP
15 711505 2 WASHER-FLAT 1/4 ZP
16 711506 4 WASHER-FLAT 5/16 X .688 ZP
17 711682 1 PIN-QUICK REL, 1/4 X .50 UL
18 711951 2 PIN-COTTER - 3/32" X .75" ZINC
19 712102 1 BLT-SHOULDER 1/2 X 1.5 LG X 3/8-16
20 748013-2 1 POTENTIOMETER BOX ASY, SCV W/PACKARD
21 809148 4 RET RING-E TYPE .75

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 22



Minuteman
Console Assembly

Excellence Meets Clean

Parts List - 283186
Item Part No. Qty Description
1 241240 1 BRACKET - CONSOLE, SCV 2426, UPPER
2 283185 2 CONSOLE - XRIDE 28
3 711207 3 SCR-HH 1/4-20 X 1.00 ZP GR 5
4 711373 4 NUT-NYLOC 1/4-20 zP
5 711505 5 WASHER-FLAT 1/4 ZP

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 23



Minuteman’

Solution Tank Assembly Excellence Meets Clean

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 24



Solution Tank Assembly BOM inuteman

Excellence Meets Clean

Parts List - 283075
Item Part No. Qty Description
1 241002 1 SOLUTION TANK, SCV24
2 241041 1 SCV 24, WIRE BUNDLE, COVER PLATE
3 241146 1 UNVENTED PLASTIC CAP w/LANYARD SCV 24/26
4 260149 1 U CHANNEL 12"
5 260340 1 SOL. TANK SIGHT LEVEL TUBE SCV 24/26 11"
6 281371 1 PLUG-VENT
7 283102 1 ELEC BOX MAIN ASSEMBLY, X RIDE 28
8 283116 1 Y PIPE ADAPTER, X RIDE 28
9 450040 2 FTG-ELBOW 90 3/8 MPT X 3/8 HB NYLON
10 450092 2 CLAMP-CRIMP 145 STEPLESS
Il 710180 4 SCR-THMS 1/4-20 X .75 ZP
12 711118 4 SCR-PHSMS 10 X .75 SS APOINT
13 711203 2 SCR-HH 1/4-20 X .62 ZP TAP
14 711504 2 WASHER-FLAT 1/4 SS
15 711505 6 WASHER-FLAT 1/4 ZP
16 711544 6 WASHER-LOCK 1/4 SPLIT ZP
17 7 12 3850 2 SCR-THMS 1/4-20 X .62 SS
18 712758 2 WASHER-LOCK 1/4 SPLIT SS
19 21 8 3851 2 SCR-THMS 10-24 X .50 SS
20 20 2 3860 2 DECAL, X RIDE 28
21 742708-4 1 FLOAT SWITCH, W/WEATHERPACK
22 17262197 1 DECAL - MAX. SOLUTION TEMPERATURE
23 713508MCH 1 SPINWELD # 20D MACHINED

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 25



Solution Tank Drain Hose Assembly

Minuteman’

Excellence Meets Clean

Parts List - 241395
Item Part No. Qty | Description
1 200023 1 CAP - GARDEN HOSE, 3/4 X 11 1/2 FEMALE THREAD, WHITE
2 200024 1 WSR-BLACK VINYL
3 210410 2 FITTING-3/8FPT 3/8HOSE BRASS
4 241393 1 FITTING - 3/4" X 11-1/2 MALE GARDEN HOSE x 3/8" HOSE BARB, PLASTIC, WHITE
5 241496 3 HOSE - SOLUTION TANK DRAIN, 3.375" L, E RIDE / B100R
6 241726 2 NYLON SINGLE-BARBED TEE, 3/8"
7 241727 1 DRAIN HOSE 1/2" X 30"
8 281425 2 SWITCH-SWIVEL CONNECTOR-3/4 GHT X 3/8 MPT
9 450076 6 CLAMP-CRIMP 185R SS
10 828490 2 CLAMP-CRIMP 140R

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 26



3 i)
Iinuteman
Excellence Meets Clean

Electrical Box Assembly

Page 27

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



Min n’
Electrical Box Assembly BOM Utema

Excellence Meets Clean

Parts List - 283102
Item Part No. Qty Description
1 241249 1 ELECTRICAL BOX WELDMENT - B100R / E RIDE 26
2 283111 1 CNTL PANEL ASSY - X RIDE28
3 283112 1 ELECTRICAL PANEL DOOR, X RIDE 28
4 711304 1 NUT-HEX 8-32 ST PL
5 711372 6 NUT-NYLOC 8-32 STL ZINC
6 711425 2 NUT - HEX 1/4-20, WHIZ NUT
7 711502 2 WSR-FLT .170 x.38 x.032 STL ZINC
8 711542 1 WSR-HELICAL #8
9 711552 1 WSR - INTERNAL LOCK #8
10 712638 2 NUT, HEX 10-24 SS NYLOC
11 712764 12 WSR #10 SS
12 712822 12 SCR-MC TR HD 10-24 X .50 SS
13 744005 1 TERMINAL BLOCK EAGLE 3
14 748257 1 GROUND STRAP, SCV2426 CONTROL BOX TO FRAME
15 748276 1 JUNCTION BLOCK, 2 STUD 10/24" 30A
16 748309 1 TERMINAL BLOCK, DOUBLE ROW, 2P 45A-600V
17 748315 1 CONTROLLER, TRIO+ X RIDE, DRY (AGM) BATTERIES
18 748329 1 WIRES FROM CONTROL BOX (NOT SHOWN)
19 830557 3.16 DORTITE 1/2INCHRM 1F
20 281449 3 SERRATED GROMMET STRIP, 281449
21 715641-3 1 DECAL-CIRCUIT BREAKERS, X RIDE 28 E-BOX
22 748269-1 1 VARISTOR ASY, 39V ZA SERIES

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 28



Control Panel Assembly

Minuteman’

Excellence Meets Clean

Parts List - 283111

Item Part No. Qty Description
1 283110 1 CONTROL PANEL WDT X RIDE NO E-STOP
2 740220 2 CIRCUIT BREAKER-20AMP PUSH BUTTON
3 740238 2 CIRCUIT BREAKER-18AMP PUSH BUTTON
4 742748 5 CIRCUIT BREAKER-BOOT
5 746006 1 CIRCUIT BREAKER-3.0AMP PUSH BUTTON
6 748012 1 CIRCUIT BREAKER- 100A
7 748203 1 HOUR METER, 10-80VDC (SCV2426)
8 830557 1.670 DORTITE 1/2 INCHRM 1F

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 29




Minuteman’

Pump Box Assembly Excellence Meets Clean
D @) \m 15
_ =
(17) [ ]
=

2) o % > TOP VIEW
@ i % L

5 ) o

R

FILTER CONSISTS
OF 4 PARTS

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 30



Pump Box Assembly BOM 'HUteman

Excellence Meets Clean

Parts List - 283053
Item Part No. Qty Description
1 220327 1 GROMMET 1.25 X 1 X .125
2 281089 1 FILTER, IN-LINE
3 283048 1 SUPPORT PLATE ASSEMBLY, PUMP
4 283051 1 MOUNT PLATE ASSEMBLY, FILTER
5 283052-1 1 PUMP ASM 36V, X RIDE 28
6 283097 1 VALVE & FITTING ASSEMBLY
7 283153 1 HOSE 3/8" ID X 16.5"
8 283156 1 HOSE, 3/8" ID X 5.0"
9 283157 2 HOSE, 3/8" ID X 1.5"
10 283161 1 HOSE, 3/8" ID X 12.5"
11 283162 1 HOSE, 3/8" ID X 9.75"
12 283180 2 WSR-EXTERNAL LOCK #6 SS
13 283181 1 HOSE, 3/8" ID X 9" ASSEMBLY
14 283182 1 HOSE, 3/8" ID X 37" ASSEMBLY
15 283184 1 HOSE, 3/8" ID X 29" ASSEMBLY
16 320266 1 FITTING BRASS TEE DBL 3/8 BARB
17 320991 2 FITTING PP 1/2" MPT X 3/8" HOSE BARB
18 450025 1 FITTING NYLON TEE 3/8 MPT - 3/8 BARB
19 450040 1 FITTING-90 3/8MPT X 3/8BARB NYLON
20 452037 14 CLAMP-CRIMP 170R SS
21 710378 2 SCR-MC 1/4-20 X .50 STPL PAN HD
22 711301 2 NUT-HEX 6-32 ST PL
23 711503 12 WSR, FLAT#10
24 711504 2 WSR-FLAT 1/4 ID SS
25 711543 4 WSR-HELICAL #10
26 711553 4 WSR- INTERNAL LOCK #10
27 712531 4 SCR-MC 10-24 X 1.00 SS
28 712758 2 WSR-HELICAL 1/4 SS
29 712816 4 SCR-MC 10-24 X .37 STPL
30 712900 4 NUT-HEX 10-24 STPL
31 715930 1 DECAL, FILTER, VALVE ASSEMBLY
32 742391 1 RFI FILTER
33 748500-1 1 SOLENOID ASY, W/ FEMALE PACKARD
34 748500-2 1 SOLENOID ASY, W/ MALE PACKARD
35 828952 1 FITTING PP 1/4" MPT X 3/8" HOSE BARB
36 833325 3 FITTING NYLON 90 1/4MPT X 3/8HB
38 748348 1 WIRE ASY, 18G. RED 5" (NOT SHOWN)
39 748349 1 WIRE ASY, PUMP (NOT SHOWN)
40 748273 1 SPLIT CONDUIT, 3/8" 7" LONG (NOT SHOWN)
41 740099-B 2 CABLE TIE - SMALL, BLACK (NOT SHOWN)

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 31



Minuteman’

Recovery Tank Assembly Excellence Meets Clean

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 32



Minuteman’

H)
Recovery Tank Assembly Cont’d. Excellence Meets Clean

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 33



3 i)
inuteman
Excellence Meets Clean

Recovery Tank Assembly Cont’d.

Page 34

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



Minuteman’

Recovery Tank Assembly BOM Excellence Mests Clean
Parts List - 241266
Item Part No. Qty Description
1 241049 2 MUFFLER-VAC MOTOR, SCV 24/26
2 241243 1 RECOVERY TANK DRAIN HOSE ASSY-SCV 2426 W
3 241268 1 RECOVERY TANK - X RIDE 28
4 241270 1 REMOVABLE LID, X RIDE 28
5 241433 1 STRAP-SAFETY, REC TANK
6 241704 1 ASSY, LANYARD, RECOVERY TANK, SCV 24/26
7 241748 6 ISOLATOR PADS - 1" LENGTH
8 241363 1 CLAMP-HOSE WORM DRV SAE #28 300 SERIES
9 260579 2 CLIP-TOOL 1.5 INCH HOSE
10 281018 2 GASKET, NEOPRENE 5.90 X 4.50 X .125
11 281055 2 VAC MOTOR FILTER
12 281056 2 SCREEN-VAC MOTOR INLET
13 281423 2 FILL CAP W/CHAIN ASSY, 4.00
14 283023 1 FLOAT, SINGLE BALL, X RIDE 28
15 283033 1 FIXED LID - X RIDE 28
16 283038 1 BACK COVER, RECOVERY TANK, X RIDE 28
17 283086 2 TOOL CLIP 2" ID BLACK VINYL COATED STEEL
18 283087 6 STUD, HEX
19 283088 6 KNOB, 1/4-20, THREAD UNC-2B x 7/16 DP
20 283090 1 BRACKET, MOUNTING
21 283118 1 BRACKET, FIXED LID, XRIDE 28
22 283129 1 BRACKET - RECOVERY HOSE
23 283130 1 GUARD, EXHAUST HOSE
24 283131 1 RECOVERY TANK FRAME WELDMENT-XRIDE
25 283179 1 HOSE ASSEMBLY 3/8" ID X 58" NYL REIN CED
26 283199 1 GASKET, MANIFOLD
27 283200 1 GASKET, SCREENED FLOAT
28 283208 2 GASKET, 2 X 4.58 X .375 URETHANE
29 283209 1 GASKET, .5 X .5 X 17.75 PVC FOAM
30 452037 1 CLAMP-CRIMP 170R SS

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 35



Minuteman’

Recovery Tank Assembly BOM Cont’d Excellence Meets Clean

Parts List - 241266

Item Part No. Qty Description
31 710180 2 SCR-THMS 1/4-20 X .75 ZP
32 710530 4 SCR-FHMS 8-32 X .50 BRASS
33 711160 2 SCR-HI/LO 10 X .625 BLACK ZINC
34 711228 6 SCR-HH 5/16-18 X .75 ZP GR 5
35 711504 12 WASHER-FLAT 1/4 SS
36 711515 1 WASHER-FLAT 3/8 X .812 X .0625 ZP
37 711545 6 WASHER-LOCK 5/16 SPLIT ZP
38 711575 6 WASHER-FLAT 1/4 X .75 X .06 ZP
39 711579 1 WASHER-FLAT .56 X 1.00 ZP
40 711678 1 PIN-CLEVIS 3/8 X 2 1/4 ZP
41 712516 12 SCR-BHSCS 8-32 X .625 SS
42 712532 1 SCR-PHMS 10-24 X 1.00 SS
43 712537 1 SCR-THMS 10-24 X .75 SS
44 712757 2 WASHER-LOCK #10 SPLIT SS
45 712764 14 WASHER-FLAT #10 SS
46 712822 16 SCR-THMS 10-24 X .50 SS
47 715218-1 1 DECAL-BATTERY B100R/SCV2426
48 715501 1 DECAL-MADE IN USA, 1.75" DIA, VINYL
49 715717 1 DECAL-OVERFILL SIGHT GAUGE SCV 24/26
50 742773 2 VAC MOTOR ASSY, SCV2426 CE
51 748346 1 WIRE ASY, VAC MOTOR CONN to MOTOR X28
52 760859 2 CLAMP-HOSE, 2"
53 809311 1 PIN-COTTER 7/64 X 1
54 828370 1 COUPLER-FEMALE 1/4 FPT BH2-60
55 828952 1 FTG-ADAPTER 1/4 MPT X 3/8 HB PP
56 3400233 6 WASHER-FENDER 5/16 X 1.00 ZP
57 17264888 1 DECAL-VALVE OPERAT RECOVERY DRAIN HOSE
58 17267139 1 DECAL-EXPLOSIVE GASES BAT WARN MULTI L
59 283022 1 GASKET, LID REMOVABLE

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 36



Dump Hose Assembly ’V"HUteman

Excellence Meets Clean

Parts List - 241243

Item Part No. Qty Description
1 200355 1 HOSE-DRAIN CONVOLUTED 1.50 X 2.00 X 34"L
2 241363 1 CLAMP-HOSE WORM DRV SAE #28 300 SERIES
3 97103519 1 VALVE-DRAIN 1/4 TURN PLASTIC

:_\

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 37



Left Hand Side Battery Panel Assembly 'VI'""teman

Excellence Meets Clean

G
i

ORDER OF ASSEMBLY:
ATTACH THE RIVETS IN
ALPHABETICAL ORDER

Parts List - 241218

Item Part No. Qty Description
1 241187 1 DIAGONAL BRACE-SCV 2426 SIDE PANEL FRAME
2 241188 1 UPPER BRACKET-SCV 2426, LEFT SIDE FRAME
3 241189 1 BRACE (VERT)-LEFT SIDE PANEL FRAME
4 241228 1 SIDE PANEL - REAR, LEFT, SCV 2426
5 711503 3 WASHER-FLAT #10 X .50 ZP
6 711903 9 RIVET-POP 3/16 X .25 AL

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 38



Right Hand Side Battery Panel Assembly 'VI'""teman

Excellence Meets Clean

ORDER OF ASSEMBLY:
ATTACH THE RIVETS IN
ALPHABETICAL ORDER

Parts List - 241219
Item Part No. Qty Description
1 241187 1 DIAGONAL BRACE-SCV 2426 SIDE PANEL FRAME
2 241190 1 UPPER BRACKET-SCV 2426, RIGHT SIDE FRAME
3 241191 1 BRACE (VERT)-RIGHT SIDE PANEL FRAME
4 241229 1 SIDE COVER - REAR, RIGHT, SCV 2426
5 241415 1 EDGE TRIM-VINYL, 6" CUT FROM ROLL 241491
6 711503 3 WASHER-FLAT #10 X .50 ZP
7 711903 9 RIVET-POP 3/16 X .25 AL

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 39



Minuteman’

Excellence Meets Clean

Dashboard Assembly

=)

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 40



Dashboard Assembly BOM inuteman

Excellence Meets Clean

Parts List - 283045

Item Part No. Qty Description

1 241211 1 GASKET - DASH PANEL, SCV 2426

2 283044 1 DASHBOARD PANEL ASSEMBLY, X RIDE 28

3 710204 2 SCR-PHMS 6-32 X .50 ZP

4 711371 2 NUT-NYLOC 6-32 ZP

5 711501 2 WASHER-FLAT #6 X .375 ZP

6 712310 2 WASHER-FLAT .52 X .87 X .06 ZP

7 715929 1 DECAL, DASHBOARD X RIDE 28

8 747011 1 GAUGE-BATTERY TRUCHARGE PGDT 36VDC

9 747016-1 1 LED ASSY, RED 36VDC W/FEMALE QC

10 747017-1 1 LED ASSY, AMBER 36VDC W/FEMALE QC

11 747020 1 KNOB-TEAR DROP 5 POSITION SWITCH

12 747027 1 SWITCH ASSY, 5 POSITION-5 MODE

13 748047 1 SWITCH, PUSH BUTTON (HORN SCV 36V)

13a -—- 1 LOCK WASHER (INCLUDED WITH ITEM #13)
13b --- 1 PLASTIC LOCK NUT (INCLUDED WITH ITEM #13)
14 748259 2 WIRE ASSY, RED/VIOLET 18G

15 748286 1 SWITCH, TOGGLE 2POS DPDT ON/ON .687"BAT
16 748301 1 TOGGLE HANDLE EXTENSION

17 90323437-1 1 KEYSWITCH ASY, SWITCH PLUS WIRES

17a -—- 1 PLASTIC SPACER (INCLUDED WITH ITEM #17)
17b --- 1 RUBBER SPACER (INCLUDED WITH ITEM #17)
17¢ --- 1 THREADED BEZEL (INCLUDED WITH ITEM #17)

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 41



Minuteman’

Excellence Meets Clean

Seat Assembly

Parts List - 283173
Item Part No. Qty Description
1 241376 1 SEAT BRACKET WMT, SCV 24/26
2 281085 1 ASS'Y SEAT, SUPER SUBURBAN
3 281087-3 1 SEAT SWITCH ASY, B100R/ERIDE W/PACK
4 748354 1 SEAT GROUND STRAP, XR28
5 281086 1 SLIDE ASS'Y KIT
6 711319 4 5/16-18 HEX NUT
7 711506 4 WSR-FLT .344 X.690 X.062 STL Z
8 711515 1 WSR-FLAT .406 X.812 X.0625
9 711545 4 WSR-HELICAL 5/16
10 711565 1 WSR-EXTERNAL LOCK 5/16
1 711678 1 CLEVIS PIN 3/8 X 2-1/4
12 711808 1 COTTER PIN-HAIR #13

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 42



Horn Assembly inuteman

Excellence Meets Clean

ORIENT AS SHOWN

Parts List - 241809

Item Part No. Qty Description
1 241808 1 HORN/RAISE LOWER SW. BRKT, SCV 24/26
2 710203 2 SCR-MC 6-32 X .37 ST PL PAN HD
3 747023 1 SWITCH, DPST W/3 POS. PACKARD
4 748200 1 HORN / BACK UP ALARM, SCV 24/26

:_\

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 43



Cable Guide Assembly Minuteman

Excellence Meets Clean

Parts List - 748214
ltem Part No. Qty Description
1 241399 1 BRACKET - DRIVE MOTOR CABLE
2 241567 1 BRACKET WELDMENT-MOTOR CABLE, E RIDE 2426
3 748218 1 WIRE HARNESS, DRIVE MOTOR E-RIDE/B100R
4 748219-2 1 CABLE GUIDE, MOUNT BRACKET-BORE
5 748219-3 1 CABLE GUIDE, MOUNT BRACKET-PIN
6 827666 4 RIVET-POP
7 828062-B 7 CABLE TIE LARGE-BLACK

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 44



Minuteman’

Cylindrical Scrubdeck Assembly | Excellence Meets Clean

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 45



Minuteman’

Cylindrical Scrubdeck Excellence Meets Clean
Assembly Il

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 46



Minuteman’
Cylindrical Scrubdeck Assembly | & 1| BOM ute

Excellence Meets Clean

Parts List - 283040
Item Part No. Qty Description
1 173030 2 SCREW THUMB, 10-24x3/8" SS
2 241583 4 PLASTIC GUIDE BLOCK
3 241598 8 MOTOR SPACER CYL DECK, SCV 24/26
4 281023 2 BELT COVER CYLINDRICAL SCRUBDECK
5 281036 2 OFFSET PULLEY POLY V
6 281053 2 J BELT (POLY V) 18IN
7 281543 2 IDLER ASSY
8 281670 2 DRIVE SIDE HUB ASSY, CYL SCRUBDECK
9 283046 1 VAC SHOE MOUNT ASSY-LEFT
10 283047 1 VAC SHOE MOUNT ASSY-RIGHT
1 283060 1 JET ASSY-MAINT.MODE
12 283099 1 CYL. DECK WELDMENT - X RIDE 28
13 283124 1 DEBRIS BOX ASSEMBLY
14 283149 1 SPLASH SHIELD FRONT
15 283152 2 BRACKET, SPRAY BAR
16 283154 1 XR28 - SPRAY BAR ASSEMBLY
17 283163 1 HOSE, 3/8" ID X 14" NYLON REINFORCED
18 283188 1 XR28 - SPRAY BAR LEFT ASSEMBLY
19 283189 1 HOSE, 3/8" ID X 7" ASSEMBLY
20 283190 1 HOSE, 3/8" ID X 18" NYLON REINFPRCED
21 283680 2 IDLE SIDE HUB ASSY, XR28 CYL DECK
22 361218 2 CABLE TIE, BLACK
23 430051 2 SPRING-RETURN .313 X .438 X 2.93 SS
24 452037 5 CLAMP-CRIMP 170R SS
25 710154 2 SCR-THMS 10-32 X .625 SS
26 711003 4 SCR-SET 10-32 X .25 BLK OX CP
27 711124 4 SCR-PHSMS 10 X .37 ZP B POINT
28 711210 6 SCR-HH 1/4-20 X 1.25 ZP GR 5 FULL THRD
29 711316 6 NUT-HEX 1/4-20 ZP
30 711350 5 NUT-NYLOC 10-32 ZP
31 711503 5 WASHER-FLAT #10 X .50 ZP
32 711504 14 WASHER-FLAT 1/4 SS

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 47



Minuteman’
Cylindrical Scrubdeck Assembly | & Il BOM Cont’d ute

Excellence Meets Clean

Parts List - 283040
Item Part No. Qty Description
33 711505 6 WASHER-FLAT 1/4 ZP
34 711544 6 WASHER-LOCK 1/4 SPLIT ZP
35 711724 2 RET RING-EXT 3/8
36 712334 12 SCR-FHSCS 10-32 X .25 SS
37 712335 2 STANDOFF - MACHINED STEEL, ZINC PL
38 712541 2 SCR-THMS 1/4-20 X 1.00 SS
39 712758 2 WASHER-LOCK 1/4 SPLIT SS
40 712772 8 WASHER-FLAT .344 X .75 X .06 SS
41 712831 6 THUMB NUT - 1/4-20, BLACK PLASTIC
42 744017 1 FERRITE-BEAD CLAMP ON
43 748102-1 2 MOTOR-3/4HP 36V 1800RPM 40"LEADS
44 828062-B 1 CABLE TIE-LARGE (BLACK)

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 48



Cylindrical Scrubdeck 'V"ﬂ"teman

Drive Hub Subassembly Excellence Meets Clean

Parts List - 281670
Item Part No. Qty Description
1 3103 1 GREASE, WHITE LITH W/ PTFE
2 281550 1 CAST BEARING HOUSING, CYL DECK
3 281675 1 DRIVE HUB, CYL SCRUBDECK
4 281676 1 PULLEY, DRIVE BELT, CYL SCRUBDECK
5 361252 1 KEY-SQ 3/16 X .5
6 383558 1 BEARING, RADIAL 5/8" R10
7 711003 1 SCR-SET 10-32 X .25 BLK OX CP
8 711676 1 PIN-ROLL 3/8 X 3/4
9 711701 1 RET RING-INT 1.37
10 711725 1 RET RING-EXT 5/8
11 833603 1 O-RING, 1-11/16 X 1-7/8, AS568A-131
12 833605 1 SEAL-VRING-VVA-020

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 49



Minuteman’

Excellence Meets Clean

Idler Subassembly |

Parts List - 281680
Item Part No. Sub-Component Qty Description
1 281519 1 O-RING 1.62 X 2.00 X.188
2 283681 1 IDLE SHAFT WMT, XR28 CYL DECK
3 281683 1 IDLE HUB ASSY, CYL SCRUBDECK
3a 833612 1 RADIAL SHAFT SEAL, 20X40X5
3b 711702 1 RET RING-INT 1.62
3c 383551 1 BEARING, RADIAL 5/8ID 6203
3d 281684 1 IDLE HUB, CYL SCRUBDECK
711725 1 RET RING-EXT 5/8
5 833611 1 END CAP, 32X7

Idler Subassembly Il

Parts List - 281680

Item Part No. Sub-Component Qty Description
1 281519 1 O-RING 1.62 X 2.00 X.188
2 283681 1 IDLE SHAFT WMT, XR28 CYL DECK
2a 833612 1 RADIAL SHAFT SEAL, 20X40X5
2b 711702 1 RET RING-INT 1.62
2c 383551 1 BEARING, RADIAL 5/8ID 6203
3 833611 1 END CAP, 32X7

X-RIDE 28 Riding Extractor #988732 Rev B 07/16 Page 50



Spray Bar Subassembly

Minuteman’

Excellence Meets Clean

Parts List - 283154
Item Part No. Qty Description
I 281041 2 VALVE-CHECK
2 283155 I SPRAY BAR
3 283196 2 SPRAY TIP 11002
4 828952 I FTG-ADAPTER 1/4 MPT X 3/8 HB PP
5 829619 2 PLUG-HEX HEAD PIPE 1/4 B
6 833140 2 CONNECTOR-BODY INLET
7 833141 2 CAP
8 833142 2 GASKET-CAP

X-RIDE 28 Riding Extractor #988732 Rev B 07/16

Page 51




Vacuum Shoe Assembly

Minuteman’

Excellence Meets Clean

Parts List - 2830171
Item Part No. Qty Description
1 283013 1 GASKET, VAC SHOE TOP
2 283015 1 VAC. SHOE TOP COVER
3 283016 1 VAC SHOE ALUMIN CAST
4 283031 1 VAC. SHOE SHAFT
5 283192 1 VACUUM SHOE LIP, X RIDE 28
6 283194 15 SCR-THMS 10-32 x .375 SS
7 712545 4 SCR-PHMS 10-32 X .87 SS
8 833142 2 GASKET-CAP

X-RIDE 28 Riding Extractor #988732 Rev B 07/16

Page 52



Spiral Hose Assembly

Minuteman’

Excellence Meets Clean

Parts List - 283166

Item Part No. Qty Description
1 283165 1 SELF-STORE TUBE 1/4" ID
2 828368 1 MALE COUPLER, 1/4" FPT BH2-61
3 828370 1 COUPLER-FEMALE 1/4 FPT BH2-60

Off-Aisle Wand Assembly

Parts List - 121001

Item Part No. Qty Description
1 121003 1 QD-BRASS 1/4" M
2 121008 1 NIPPLE-BRASS 1/4" M HEX
3 121219 1 VALVE-TRIGGER
4 121237 1 REPAIR KIT-K VALVE FOR B133-A
5 121238 1 HOSE-HI PRESSURE
6 121239 1 JET-12" WAND
7 121240 1 GLIDER-12" WAND
8 121241 1 GRIP-WAND W/FASTENERS

X-RIDE 28 Riding Extractor #988732 Rev B 07/16

Page 53



¥ 40 | 82 3andX

O 'A3Y ¥60SYL

1
T
_ “
ey, ANV AN e
| 340LSHY a a WIILNI |
~ ~ | z aionTios L 1A 1|1 aoNaios |
= ¥ _ 030 8N¥OS S P03a Enxos _
= = L-zolarL 1-zolgrL
“\\\ ///W | — Zolst SN B §¥N g zois |
2) > YOLON HSN¥E UOLON HSn¥g
N _ _
NOILVLOY HSN¥g | m@ﬁzmumpmmz_ﬂo Sassvd z |
»03a 8nyos 77 A v P _ 2
7 " __<__ __ LLOVYL _ M % _
Z——~ —_____V 1
Lig8yL 1NANOD 37181SS0d
NOLLVLON ¥OLOW L@ ¥3A00sIa =
_ Q3yIS3q_¥o4 2x SV_SHOLON _ - + _ 3 8 _
NO 3MIM YOv1d s309 OL 3500 sv 0¥££82 E o] S 2
MM (+) 3AWSOd ATEW3SSY X030 E| | = f © sriocs &
_— Y V— — — — — — — — — — = o = - AL
] O niaiive
\ 740147 S ¥3A00SIa
e wEETT —— |Vm H— _ |_ LriovL INIHOVA 40 1INOdd
L [of S3IY3LIVE AYVANVLS
—— : ano ==
N = = |o| & STVI3a SZEL]
: — NOMS 3NIM SINALLYE ¥VAN T s T ¥04 ®d 33s | | ¥04 ®d T3S
Ia HOV3 NO Ve NO aniS SLEByL &
3dV1| o — 3dvL ¥0100 Q13M OL HOVLLY Nd OIdL Nd OluL
. 1V3S
A\ 1038400 3sn | | L03¥N0D 3sn
. B NO¥4 AN3LIVE AM3LIVE
[ =iovia _| . - . - . - . - . - . - . - . - . (139/Wov) Aud| |(a300014) LIM|
© 8%/956 012956
@ yLT8hL N = _ NOILYAWYOINI
. h G L Ad3Llvdg

O.f\.O O.f\.O 9L28YL
| gl (e
HSNYE™Y HSNya 96602¢ NoLLoNAF
80 89 NIVHO w<xew I
VIA T30NNOW: >
£89 ¥89 g aNno &
7 ano z
Iﬂl TJ3NVd W
. o~ B i
| Y—£628vL N3FUD dT13M 0L HOVLLY
_ TSEEHZ NI
3y 88Z8YL

0L 35010 L3NIBVD
T0YLINOD 3AISNI

7 { H0V18 6828¥L )

7 [(ELT

LGT8YL

[=]
z
(S}

13NIgvo
7IO¥INOD

NI aNLS g1am
7 0L HovLY

)

HOLSIIVA
L—69Z8¥L

SNOILOANNOO odMOd #

Aovig

p

[e=E]

Javd

(zfazy) Iama-g
(1#a3y) Movia-v

anle-a

Mvag |

ey (WU LI

J

4344
YOLON 3ANa

Oldl

‘3ANO SY
OILYN3IHOS 3dIIN3 JHL
33S OL NMOHS SY

8-00vL¥2
ANINIOVIdIN Y3IHL3IO0L 09 S39vd
Iivaa JRILOT3

AR
¢ |

1NOAYT 39Vd
7]




¥ 10 Z 8z 3aNX 2 g N 3E 0 ARy ¥60SYL
Z =X
NITHO—F 3l e - X W 2
Bmmw_wjmun 5 gl 2 m AIgE
MOTI3A/Q34-Z z
o S\emx_mm | g @3 89%8HL
L 10vL (108) . R i . . .
39NV AYALLVE X08 TWOINLOTT3
( sozar. ) —_—
ane T
= N
T (v 1ecerl) |
=5 NIRO 15E8YL
NGRS,
— U
OA/G3d
/ ) _ _ N pL0% | 1o3NNoD
TINVd' HSva N By ed
OL Q3HOVLLY L] - \ m.HH_ 5
THR/d39 SElBH e _
(G QUYMNOS WONA)LTTOIN/aTd—9 ﬁ [ A yaged 2 ~
(HOLMSAIY WOY4)1310IA/AIN-S ~ : REIVAELD] o]
(a1 3SYIATY WOHA)LTT0IN/ATA—F \ a5 5T
ALdNI- I H
MOv18/a38—2 J | NID/NIg T E m
MOTIZA/LFI0A—1 1 MOTIEA £ E 2
HOUMS 3saEAzy |((OWVO3 SE— [ [EVAERS Z[E pt 7
— C _ _ T JEEYSENN us =
N3 ‘_ e 1 THMW/T3X g
(FTon o7 .
huummmﬁm B0 oizin, m | _ 7
4 ' _ T118/1AM
‘ . ) (ne/a3y sczsvl
QuVMYOA 1] _ e/a3y 7
T @u/a x
. )
Le08vL ( 1X
B > W | oo JEZI[EIE D
= 1a/a3y %0018 m - B —|z3l=8 M_
& ALING e 4 SwamEL S Z 2 2D . 2 |3 3
& -
wnw/ad-c | || [Zle] Ssoske 90087L Yovia/azy s BB
L3107/ @3N .N__H_ la IVI a39/5%0718 A0 NI
o - 1T10IA/Q34-1 Yovig :-g N 5 R
Wi 3 HOLIMSAZN : — E— — — N |
g Yovia/a34-9 B 7
8 iR (ERN wwiores ] | sccest i
2 TTVN3S AVH9/MOTIA-E I [} w_m“.mmzzoo
Xvia 19LLrL Q33/MOT13A-Z \ \
3n18/3UHM—1 A
HOLIMS 3QON
& _._m. [EXVAEN _ _ ~ |
" ) A=)
JEYAENN 078 /1HM) s {Bv/ma svesrL)
@@= /B LI / \/
8Z0LYL YN
¥OLOINNOD
I
h)
c
¢ ] B
) (__ Xiaw3ssv HOUMS LzOLvs ) o m
ﬂ oINS m (pesn ayuiay |)
LT on 3 "SNOLLYOO1 z @
z yN| SNOYINNN NI NMOHS S5 & L
[+ ‘NANT0O ONI¥33LS W N 00Z8vL WavVIV
/.\. 3HL OL ONIQV3T S3AIM R B ful dn XOvE/NYOH
52 5 zs l NO d3sn si (1z8¥L)
9 =) ) U] & av3g 3L¥¥34 NO dAV1O ﬁ u
4\ 17281L
21 11
L=LL0LYL 1-910L¥L o7
(38NV) (a34) s’ ozocre O x
Q31 Q¥VMNO4 a7 IS e
¢S 3y/%v18—0
ALHM/3NE-8
150802 xokm\_\ammi £eoLyL dn
626G1L NOLLNE@HSNd GEe8YL HOLIMS X030 mw\ﬂwﬁwmux
Voaa NOH SSANYVH 3MIM £d Soda

LMOdSNVAL XINO NVI10 : ¢ 0 |
WNNOVA NVETO 330183y I

i SNOILOINNOD ¢d H




¥ 40 € 8¢ 3aIX AIENISSY HOLVNLOV O ‘A ¥60SYL

£2V1 VNN
6Le8YL ﬁ

[——————————— Bl
3ONVN0/3nT8-9 _

N33¥9/3Mg-v |
¥OLVNLOV ¥03a HSN¥g i

3nia-4g
NModa—-v

|

p 14 ALJNG-O ‘0'N-3n18-9 |
N33¥9/3nTe-8 ' N-AJHO-8 ;

N3FN9/3NTE-V WOO-Yav1a—v ols !

HOLIMS ¥OLVNLOV 28621606 | HOLMS % M3dNNF
HOLIMS | O¥BYL Qv OL
| NOLLYIAZ  AMVROGWAL
i

HOLIMS d0LvVNLOV

I
|
|
(@A i
|

e — ] — . |
X08 TVORILOTTA MITIONINOD | xanassy
OL OL L HOLMS LovBYL 300ia \4 &

oo |l e ————

7 £50€87]
43 TIOHLNOD . ¥/ nsv xo8 dWnd
ORiL OL A\
103NNOO 7
£LZ8YL
d % LNANOD

NMONE-8
A3O—Y
7 OLSIY

Z QIONT10S

Z QIONTT0S

L QIONTT0S

Mov1a/A3do-4
Q34/AO-V
WINILNI

| QION310S

LEZL¥L LNANOD q

LN

1—-250£82
dhnd
¥IALVM

L |
,%
AN

\
\

LeZIvZ LNANOO LT0Iv/ovie-a
OV18/1310A-V
dANd ¥3LvM =
7 M3 dOL
4dooot
989 68zzvL LI
. SN 9N HOLIOVAVO
O
SheerL
ZN
a3y/5ov18-8 m—
f=o% bt a34/5%0v18-8 |
A 1310IA/Q38-Y 2 4dooot
) T ANNJVA 020z€8  pgzzyL O SLLTYL
4 & § ¥OLOINNOD 30MdS  ¥OLIOVAYD L
\ m —/ ATENISSY ¥OLOW
WNNOVA
440001
SSE8YZ LINANOD 0S£8¥Z LNANOO Nid ¢ Nid 2 .
0Z08bL  LZ0BYL yaeevs [
¥OL0INNOD  ¥OLO3NNOD QIo¥¥0L
TV
m IN
Movig-g
¥ = o
0L02€8  ggzzyL bO CLLTYL
HOLOINNOD 30MdS  NOLIOVAVD LHOR
ATENISSY HOLOW
ovesYL HAnovA

SSANYVH JdIM ¢d

SNOILDANNOD Zd Ir




¥ 40 ¥ 82 3IARIX

dn 1dvlS NO d3dvidsia

SI FTLLOYHL © NMOA % dN ONIddlY Syva Ol
JOVLIOA Ad3LLvE MOT - ONIHSV14 ove
17Nv4 JOLOW 3AIMA - ONIHSY14 SdvE

11Nv4d JOLOW HSNYE ©  ONIHSVY14 Syvd

17NV4 YOLOW dOLVNLOV - ONIHSY14 Sdve
171Nv4 JOLON WNNOVA - ONIHSY14 Sdve

NO HOLIMS ANVM F1SIV 440 :© ONIHSY14 Syvd
17NV4 F1LLOYHL = ONIHSY14 SyvE

1INV4 W3LSAS TTOHINOD :  ONIHSV14 SyvE
ALdNI MNVL NOILNTOS *  ONIHSY1d Sdvd
JOVLIIOA Ad3LLvE HOIH * ONIHSY1d4 Sdva Ol
HSY14 TTIM (148)39NVD AY3LLYE : S3A0D JILSONOVIA

OONOOTMAN —

80651/ “1vO3A 30D OJILSONOVIA

O "ASH ¥60S¥L

SAvad OL ‘NNOYD Gs3|  NI3uD _
VOIIANTIAO LOINNOO'LOT13S 3dAL 030 | L3 10IA/3ONVI0 01'ed ORL] ISI0W/MOvIE | 8 |
NHon| MOTE/ITE $°Cd_ORIL] Yov18/1F10A | V|
70334 HOLMS MO1|_ d38/50v1E NOLLONAS 40100 ___[# Nig|
3GAS 334 HOLMS HOIH| >ov18/d3y _ dhNd d3LvMm
50A0 AHALVE | ovid Gd omll  Nwowg g _
eI 80165 oUNnS wows_If NIRRT
SNOINVITIOSIA ﬂ«wuoowwoﬁwﬂ._mu\mumwozﬂ HOLIMS V013
15v4) YAIENOINGIOd 033dS| 3IAM/50via | o2 e oML /5 %
DGA0_ 339 HOLINS MO1|_a3a/3ovia | 6 NOIIONNS 50705 T rid
HOLIMS J3N—1NdNI_440/NO[ 1310IA/a3d 8 NV3I 10 WISIINI — QIONJ10S
NEVIV_dn MOvE[ OV1a/NWO¥E | £ 5GA0_1331-2 ANNOVA|__G38/%ovia_ | 8 “NOLLY3dO
OUAG 434 HOLMS HOH| Movig/a3y | 9 3AA98_LIT1-Z WNNOVA| _S10A/d38_| V Y8021 ) 1934800 ¥4
GNVM_ TSIV 330 ‘HOLIMS 300 S| IME/3aurm | © SR o= ANGVA SOV g o Avod SNios
FOLIMS VO ALdN3 YINVL NOILN10S|N33u0/NMONE | S aASE THOR= T WANOvA e v S HOLIMS OL NI
HOLINS 3593A38 [MOTTEA/1TI0A | € T TGS id m Q3TTON MOHEY
= = Z1 VA
XING_WNNOVA “HOLIMS JGOW G| SLAM/MOTIEA | L1 SHOLOW WANOVA N .._ —1l 14| «
HOLMS AL33vS_1v3S/-10d 033ds| YNId/¥0v1E_| ot 031 Quvmyod] I1310IA/Q38 | 9 S 1—80LThL
(MO1S) Y3IINOLINALOd G33dS|FONVEO/MovIE| 6 NO_HOLMS M| LF0A/G3 [ § 3 HOLMS LVOT4
(+8) 34 440/NO[ 3UAM/d3y | ® a3 3ISYAN[ F1oW/aI [ v ALJN3 YNVL NOILTIOS
¥33A_9NOH| MOTIIA/A3a0 | L - - £ I~
RO TonVo ATAIVE| NoTIVa |9 30AS 339 HOLINS HOH| Yovie/d3d 4
FOLIMS 93M01/3Svd_¥03d| 30AM/3nta | 3SUINFH | MOTEA/IFTOIA | 1 3
= Z = NOILONNA %0100 ¥ Nid| &
THOJSNVAL “HOLIMS JGON G| MOTIEA < HOLIMS 3Sd3A3d & .
NVATO_3w0IS3y ‘HOLIMS 300N G| A3u/MOTIEA | 2 dND/308VHOSIA_as3 [EEER) v U X08 VORI
NVZ1D_WIIZINI *HOLIMS SQOW S| Auo/MOTIEk | 1 AO_30N3Y33Y Ol a3u/ovie | €
NOLONNA ¥0100___ ¥ Nid| 9'Cd Ol MOTI3A/A38 | ¢ - A a3y sy
JOLOINNOD Ol ed )33 wol} (ISM) 0aA9€| 1310IA/a3y ]
— — o NOLONNA 90100 LA
- - 5 109 "39NVo A¥ILIvd
= = =T = = ¥
YOLVNLOV_HSN¥a| 39NW¥0/3nia | 11 g'cd A+ ORL| 3LHM/G3H [ ¢
NVI10_340LS3¥ _—Z QIONI10S ddlvM NMOYE o1 8l'ed IS ORL| IFTOA/Q3H | 2
dNNd 33LVM| 1310IA/30V18 B S@31 or (ISM) OQASE| 1310IA/a3y 3
dNNd_N3LVM| SOv1g/1310A | 8 NOLLONN4 80100 SSINAVH[# Nid|
= = 7 HOLINS /33!
= = S 7S 439 HOLMS| >ovie/aad | 8 | o
= = 3 THOJSNVIL| __ MOTIZA 5 [ S
9OIVNLOV_HSnua| N3Zuo/3ama | ¥ KINO_NNNOVA| UHM/MOTIEA | v | ¥
NVI10 3901534 _—Z GIONI10S_Y3LvM 340 3 @NY0S_318n0d| A399/MOTIIA | € | ¢
NVZ10_WREINI —|_GIONT10S YalvM| Sov18/A3u9 z @nyosS LHOM| G38/MOTIEA | ¢ | ¢
NVI1D_WZINI —| QIONT10S YalvM| _ 038//399 T GNVM_31SV_330| _3nia/atAm | T | T
NOLONNA %0100 Nid NOILONAA %0100 LATILETE|
TJOL0INNOD ORI 2d FOLIMS J0I031dS JAON

SNOILONN4 % SJO0 100 JdIM

T-£108¥L
A18NISSY
Y3LINOLLNALO
Q33ds
[=] (=]
1
MIES
H _uummoi
JINVHO/3H0VIE-0 IHM-D
SINId/50Via—8 sov1E-8
JUHM/NOVIE-Y a3y-v
10d Q33dS  10d G33dS
¥8z8vL
3 \Z0LVL  TTOLVL
& ¥0I0INNOO  MOLOINNGD
& % IVN TIVAES
] SINId/HOVIE—-8
W NId/NOVI8-V
HOLIMS 1v3S 8s
\An NIVIE
\l
ANIIHS £-/8018Z
AvaH anNo
20 HoUNS 1v3s sanELYE
AVAN
4 INVES NO
pd VIY LHOW anis giam
) ;1708 INNOW OL HOVLLY
/ 1V3S QL HOVLLY
oLLLYL
LINANOD
o oo GeE8YL
% =% SSANYVH JdIM ¢€d
NI
o |D|= fo)
T mzo_Fom_w_zNoo Ne




XR28 PART REFERENCE LIST

Minuteman’

Excellence Meets Clean

Schematic 745094
Reference # Description Part Number
M1 VACUUM MOTOR ASSEMBLY - RIGHT 742773
M2 VACUUM MOTOR ASSEMBLY - LEFT 742773
M3 BRUSH MOTOR - RIGHT SCRUB DECK 748102-1
M4 BRUSH MOTOR - LEFT SCRUB DECK 748102-1
M5
M6 BRUSH DECK ACTUATOR 748379
M7 WATER PUMP (BRUSH DECK) 283052-1
M8 DRIVE MOTOR 241400
A1 TRIO CONTROL UNIT- X28 748315
TRIO PROGRAM 748315-1
V1 VARISTOR 748269-1
S2 KEY SWITCH 90323437
S3 HORN SWITCH 748047
S4 MODE SELECT SWITCH 747027
S5 SPEED POTENTIOMETER SWITCH PART of 748013-1
S6 DIRECTION SWITCH 748286
S7 OFF AISLE WAND SWITCH 748310
S8 SEAT SWITCH 281087-3
S9 DECK RAISE/LOWER SWITCH ASSEMBLY 747023
B1 SOLUTION TANK EMPTY FLOAT SWITCH 742708-2
CB1 CIRCUIT BREAKER 100A - MAIN 748012
CB2 CIRCUIT BREAKER 3A - CONTROL 746006
CB3 CIRCUIT BREAKER 18A - BRUSH MOTOR RIGHT 740238
CB4 CIRCUIT BREAKER 18A - BRUSH MOTOR LEFT 740238
CB5 CIRCUIT BREAKER 20A - VACUUM MOTOR - RIGHT 740220
CB6 CIRCUIT BREAKER 20A - VACUUM MOTOR - LEFT 740220
H1 HORN / BACKUP ALARM 748200
Y1 WATER SOLENOID 1- INTERIM CLEAN 748500-1
Y2 WATER SOLENOID 2- RESTORE CLEAN 748500-2
HM1 HOUR METER 748203
BDI BATTERY GAUGE, BDI 747011
G1 BATTERY 12V 234Ah (AGM TYPE) 956748 (3)
R1 SPEED POTENTIOMETER ASSEMBLY 748013-2
L1 LED, RED (REVERSE) 747016-1
L2 LED, AMBER (FORWARD) 747017-1
X1 TERMINAL BLOCK- MAIN 744005
X2 JUNCTION BLOCK- BRUSH MOTORS 748276
X3 TERMINAL BLOCK- VACUUM MOTORS 748309
N2 FERRITE (BRUSH DECK) 744017
N3 FERRITE (DRIVE WHEEL) 744017
N4 FERRITE (STEERING COLUMN) 748217
N5 FERRITE (VAC MOTOR) 748216 (2)
N6 TORROID (VAC MOTOR) 742254
C1 CAPACITOR (VAC MOTOR) 742289 (2)
P2 WIRE HARNESS TO TRIO: P2 748340
P3 WIRE HARNESS TO TRIO: P3 748335
WIRE HARNESS, MAIN X28 748330

X-RIDE 28 Riding Extractor #988732 Rev B 07/16

Page 58




TTre————————
Minuteman’

Excallence Meels Clean

H

Minuteman International Made Simple Commercial Limited Warranty

REVISION O
EFFECTIVE 4/1/2016

Minuteman International, Inc. warrants to the original purchaser/user that the product is free from
defects in workmanship and materials under normal use. Minuteman will, at its option, repair or
replace without charge, parts that fail under normal use and service when operated and
maintained in accordance with the applicable operation and instruction manuals. All warranty
claims must be submitted through and approved by factory authorized repair stations.

This warranty does not apply to normal wear, or to items whose life is dependent on their use and
care, such as belts, cords, switches, hoses, rubber parts, electrical motor components or
adjustments. Parts manufactured by Minuteman are covered by and subject to the warranties
and/or guarantees of their manufacturers. Please contact Minuteman for procedures in warranty
claims against these manufacturers.

Special warning to purchaser -- Use of replacement filters and/or pre-filters not manufactured
by Minuteman or its designated licensees, will void all warranties expressed or implied. A
potential health hazard exists without original equipment replacement.

All warranted items become the sole property of Minuteman or its original manufacturer,
whichever the case may be.

Minuteman disclaims any implied warranty, including the warranty of merchantability and the
warranty of fitness for a particular purpose. Minuteman assumes no responsibility for any special,
incidental or consequential damages.

This limited warranty is applicable only in the U.S.A. and Canada, and is extended only to the
original user/purchaser of this product. Customers outside the U.S.A. and Canada should contact
their local distributor for export warranty policies. Minuteman is not responsible for costs or
repairs performed by persons other than those specifically authorized by Minuteman. This
warranty does not apply to damage from transportation, alterations by unauthorized persons,
misuse or abuse of the equipment, use of non-compatible chemicals, or damage to property, or
loss of income due to malfunctions of the product.

If a difficulty develops with this machine, you should contact the dealer from whom it was
purchased.

This warranty gives you specific legal rights, and you may have other rights which vary from state
to state. Some states do not allow the exclusion or limitation of special, incidental or
consequential damages, or limitations on how long an implied warranty lasts, so the above
exclusions and limitations may not apply to you.

14N845 U.S. Route 20, Pingree Grove, IL 60140 USA
Phone (800) 323-9420 - www.minutemanintl.com
A Member of the Hako Group



TTr———————
Minuteman

Excellence Meetrs Clean

—_________
Model Parts Labor Poly Travel**
Cord Electric Group Syrs 3yrs 12yrs 90 days
Battery Operated Group Syrs 3yrs 12yrs 90 days
Exceptions.......

Model Parts Labor Poly Travel**
Port A Scrub, all models Tyr 6months | 12yrs 90 days
A3S Blower Tyr Tyr 0 0
Phenom Dual Motor Upright Vacuums 2yrs 2yrs 0 0
Explosion Proof Vacuum 1yr 1yr 0 0
Propane Burnisher Tyr 1yr 0 90 days

**Travel, 2 hours max
Replacement Parts: Ninety days
Batteries: 0-3 months full replacement, 4-12 months pro-rate
Polypropylene
Plastic Tanks: 12yr warranty, no additional labor

14N845 U.S. Route 20, Pingree Grove, IL 60140 USA
Phone (800) 323-9420 - www.minutemanintl.com
A Member of the Hako Group



Minuteman

Excellence Meets Clean

“Excellence Meets Clean”

Minuteman is a Full Line Manufacturer of Sweepers and Scrubbers,
for Industrial Facilities.

14N845 U.S. Route 20, Pingree Grove, IL 60140 USA
Phone (800) 323-9420 - www.minutemanintl.com
A Member of the Hako Group

X-RIDE 28 Riding Extractor #988732 Rev B 07/16



